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Properties Test Method Test Condition | Unit Test Results
YyEE ML BE Physicai
tb# Specific Gravity 1S01183 23°C g/cm? 1. 05
K4y Ash 1S03451-1 850°C, 1H % 22
P B8 Mechanical
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Tensile Strength at Yield 150527 50mm/min MPa 21
N He
Bt 150527 Lmm/min GPa 1.9
Tensile mould
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Flexural mould 1S0178 2mm/min GPa 2.1
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Impact Strength(23°C) 150179 2J kJ/m2 6
i S Gk 1 ok o T 2
Impact Strength (-40°C) 150179 2J KJ/m 2.0
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S 15075 1.80MPa C 55
Heat Distortion Temp.
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